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Product Information

1. Model name: INR18650-25R

2. Product classification: Li-ion cylindrical cell

3. Nominal voltage: 3.6V

4. Rated capacity: 2500mAh

5. Wh Capacity: 9Wh

6. Weight of product: Max 45¢g

7. Test Date: 2013.07.08 ~ 2013.08.10

8. Test Location: SAMSUNG SDI Safety Center, 508 Sungsungdong, Cheonan
Chungcheongnamdo, Korea
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Test summary

Testitem Relating Sta. iarsy || ey | e

T Altitude simulation “Hpg'ft"::ﬁ"S‘;szi:is;":;;ffa' 2013.07.08 2013.07.08 Pass
T2 Thermal test u"p':ft"::ﬁ"S‘;szi:?;":;;f;a' 2013.07.11 2013.07.17 Pass
T3 Vibration ""P:'ft";:l":';ﬁi?ﬁi":;;f:a' 2013.07.19 2013.07.19 Pass
T4 Shock “"P':ft"ﬁl":"S‘;szi:isﬁi":;;ffa' 2013.07.23 2013.07.23 Pass
T5 External short circuit u"Prft"I:‘:"S‘;szi:isﬂz":;;f;a' 2013.07.30 2013.07.30 Pass
T6 impact | Crush uHpgftﬂl':f';;;i:?ﬂi":;;f;a' 2013.07.30 2013.07.30 Pass
0| o | e |
T8 Forced discharge uHpg‘ftﬂl?l?l'sfb;zittis;]n;s{;r.i:f; ™ 2013.08.02 2013.08.10 Pass

Total Judgment{PassiFail) Pass

M Tests T-1 through T-5 shall be conducted in sequence with the same cell/pack/single cell battery.
B For test b, test should be conducted for Li-ion cells or component cell contained in a battery.

M T7 shall be performed only for Li-ion rechargeable battery or rechargeable single cell battery not cell.

M 18 should be conducted for Li-ion cells or component cell contained in a battery.
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T-1~T-5) Transportation Test (Test Result: Pass)

Fresh cell 100% S0C
Initial T1
No. | Weight(g) | OCV(V) Weight(g) | OCV(V) | Mass Loss(%) | Residual OCV(%) | Appearance | Result
1 43422 414 4341 £.14 0.00 100.00 0O Pass
2 43438 4.14 43.438 £.14 0.00 100.00 0O Pass
3 43472 414 43474 414 0.00 100.00 0 Pass
4 43 356 4.14 43.395 414 0.00 100.00 0 Pass
5 43,341 4.14 43.341 414 0.00 100.00 0 Pass
] 43443 4.14 43.442 414 0.00 100.00 0 Pass
7 43466 4.14 43.464 £.14 0.00 100.00 0O Pass
8 43 257 4.14 43.297 414 0.00 100.00 O Pass
9 43,342 4.14 43341 414 0.00 100.00 O Pass
10 43.242 4.14 43.243 4.14 0.00 100.00 o Pass
T2 13
No. | Weight(g) | OCV(V) | Mass Loss(%) | Residual OCV(%) | Appearance | Result | Weight(g) | OCV(V) | Mass Loss(%) | Residual OCV(%) | Appearance | Result
1 43430 4.09 0.00 98.79 o Pass 43421 4.09 0.00 100.00 0 Pass
2 43436 4.05 0.00 98.79 o Pass 43.437 4.08 0.00 100.00 O Pass
3 43472 4.05 0.00 98.79 o Pass 43472 4.08 0.00 100.00 O Pass
4 43,354 4.09 0.00 98.79 o Pass 43.395 4.08 0.00 100.00 O Pass
] 4334 4.09 0.00 98.79 o Pass 43.343 4.08 0.00 100.00 0 Pass
] 43.440 4.09 0.00 98.79 o Pass 43.441 408 0.00 100.00 0 Pass
7 43462 4.09 0.00 08.79 o Pass 43.462 4,09 0.00 100.00 0 Pass
8 43296 4.09 0.00 08.79 o Pass 43.296 4,08 0.00 100.00 0 Pass
9 43,341 4.09 0.00 98.79 o Pass 43.342 4.08 0.00 100.00 O Pass
10 £3.241 4.09 0.00 08.79 C Pass 43.240 4.08 0.00 100.00 O Pass
T4 T5
No. | Weight(g) | OCV(V) | Mass Loss(%) | Residual OCV(%) | Appearance | Result | Max T(C}) Appearance Result
1 43422 4.08 0.00 99.76 o Pass 92 o Pass
2 43,436 4.08 0.00 99.76 o Pass 93 Q Pass
3 43.47 4.08 0.00 99.76 o Pass 102 Q Pass
4 43.353 4.08 0.00 99.76 o Pass 100 Q Pass
5 43.342 4.08 0.00 099.76 C Pass 83 o] Pass
] 43.441 4.08 0.00 99.76 C Pass 100 Q Pass
7 43.462 4.08 0.00 99.76 o) Pass 101 Q Pass
8 43254 4.08 0.00 09.76 o Pass 92 Q Pass
b #3.341 4.08 0.00 99.76 o Pass 99 o Pass
10 43.240 4.08 0.00 99.76 o Pass 85 o Pass
[Appearance] O-No Leakage, No Venting, No Disassembly, No Rupture, No Fire / L-Leakage / V-Venting / D-Disassembly / R-Rupture / F-Fire
[Criteria] T1~-T4: No Leakage / Mo Venting / No Disassembly | Mo Rupture / No Fire /| Residual OCV not less than 90%
T5: External temperature does not exceed 170°C, no disassembly, no rupture, and no fire within § hours of this test
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T-6) Impact/Crush Test (Test Result: Pass)
M Cell type

[ ] Cylindrical cells greater than 20 mm in diameter
[X] Prismatic, Pouch, Cylindrical cells not more than 20 mm in diameter

M Test procedure

[ ] Impact
[X] Crush
Fresh Cell 50% S0C
Initial TG
No. | OCV(V) Max Temp('C) Appearance Result
1 3.70 22 C Pass
2 3.70 22 O Pass
3 3.70 22 Q Pass
4 3.70 22 O Pass
5 3.70 22 O Pass
[Appearance] O-No Disassembly, No Fire / D-Disassembly / F-Fire
[Criteria] External temperature does not exceed 170°C , no disassembly,
and no fire within & hours of this test.
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T-7) Over charge Test (Test Result: N/A)

H Test condition: N/A

T-8) Forced discharge Test (Test Result: Pass)

Ml Test condition: 20A / 8Min

Fresh cell 0% SOC

50 cycled cell 0% S0C
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Mo. | Max. tempe(C) |Appearance Result Max. temp(C) Appearance Result

1 38 0 Pass 105 0 Pass
2 99 O Pass 100 0 Pass
3 100 0 Pass 5 0 Pass
4 101 0 Pass H 0 Pass
5 92 0 Pass 9 0 Pass
& 30 0 Pass 33 0 Pass
Li %5 0 Pass 88 O Pass
8 92 0 Pass 32 0 Pass
3 93 O Pass 13 O Pass
10 39 0 Pass 33 0 Pass

[Appearance] O-No Disassembly, Mo Fire / D-Disassembly / F-Fire

[Criteria] No disassembly and no fire within 7 days of the test
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Annex 1-1.2m Packaging Drop Test

M Test Summary

: : " Test begins on Test Completed on Judgment

festaEm RERENMG SA (YYYY/MM/DD) (YYYY/MM/DD) (Pass/Fail)
P1 Packaging Drop [ATA Dangerous Goods Requlations 201703130 201703130 Pass
Total Judgment{Pass/Fail) Pass

B Test Method

®
CNGE B
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P-1 1.2m Packaging Drop Test (Test Result: Pass)

B Sample Picture

Front

Back

Sample Picture

B Test result

Before Test

After Test

Weight (Kg) 940

9.40

R e e

- Without release of contents.

Test Result :
J *, i "':-; ]
Remark Outer packaging is damaged but samples inside the package remain intact and no damage, no
shifting, no release of contents for samples inside the package.
- Without damage to cells or batteries contained therein.
Criteria - Without shifting of the contents so as to allow battery to battery(or Cell to cell) contact.
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